9 Printables

by JOSEF PRUSA

EnderXY - Bed
Wobble Begone

@ Supavitax

VIEW IN BROWSER

Summary

Potential fix for the bed wobble when Z is going up or down when you're
not using triple-z by re-locating the rails.

3D Printers Other Printer Parts & Upgrades

2 cnccr I bea I i J i cncers [ wobbie J corexy

Join the EnderXY community on Reddit:

https://www.reddit.com/r/EnderXY/

I've made this as I've received a few messages on here asking if there was
a way to fix the bed wobble without using triple-z. This is untested as |
use triple-z, but it should work and fix the issue completely.

You will need to add support for the left arm but it's only a small amount
that has to be supported so it shouldn't add much extra time.


https://printables.com/@Supavitax_238603
https://printables.com/@Supavitax_238603
https://printables.com/@Supavitax_238603
https://printables.com/model/723329-enderxy-bed-wobble-begone
https://printables.com/model?categoryId=1
https://printables.com/model?categoryId=2
#
#
#
#
#
#
#
#
#
#
#
#
https://www.reddit.com/r/EnderXY/
https://www.reddit.com/r/EnderXY/

Remember to print 2040 linear rail guides before dissasembly to
make the installation easier, I've included some to print (atleast
2).

You will lose 10mm on X as the Z motors had to be shifted, effectively
moving the bed back 10mm so that the linear rail and lead screw are
parallel, though this also depends on the thickness of the toolhead you are
using.

Note: If you are using the printed bracket and location designed by
belt3dprinterkit then you will have to flip the bracket (check pictures).

Top caps(Optional) (No pic):

* 2x 608zz bearings
e 4x M5x8mm (Socket or Pan head)

Motor mount (Pic 7):

* 4x M3x15mm (Socket or Pan head)
* 4x M3x10mm (Socket or Pan head)
e 4x M3x13mm (Socket or Pan head)
* 4x M3 spring nuts (Re-use stock)

Arm (Pic 4, 5, 6):

e 8x M3x8mm (Socket or Pan head)
e 8Xx M5x8mm (Re-use stock)
e 4x M3x13 or 15mm (Socket or Pan head)

Z-endstop mount (Pic 8):

e 1x M5x8mm (Pan head)

e 1x M5 spring nut (Re-use stock)
* 2x M3x6mm

* 1x M3x18mm (Adjustment)

Dissassembly:

. Remove heated bed from bed carriage.

Remove stock arms (P4L/P4R in the manual) and 1020 extrusions.
. Remove 1020 extrusions from stock arms (P4L/P4R in the manual).
. Remove linear rails and carriage

. Remove motor.

. Remove Z nut from lead screw.

. Remove lead screw from coupler.

. Remove coupler from motor.



As screws cross paths there is a very specific order that has to be
followed for installation.

Linear rail and carriage installation:

1. Use 2040 linear rail guides to align the rails.
2. The rail should touch the lower brackets (P3L/P3R in the manual).

Motor installation:

1. Connect mount to 2040.
2. Connect motor to mount.
3. Add Z rod coupler.

Arm installation:

1. Connect arm to MGN12H (top bolts ONLY).

2. Connect Z nut to arm.

3. Connect arm to MGN12H (bottom bolts ONLY).
4. Connect 1020 extrusions to arm.

5. Connect lead screw.

Z-endstop mount:
1. Follow the picture.

Remember this is untested until | get confirmation but I'm pretty sure
there won't be any issues.

If you'd like to support my work you can here https://ko-fi.com/
supavitax

Model files

B Top Caps 4 files

optional-right-top-cap.stl
Q [ Optional


https://ko-fi.com/supavitax
https://ko-fi.com/supavitax
https://ko-fi.com/supavitax
https://ko-fi.com/supavitax
https://ko-fi.com/supavitax
https://ko-fi.com/supavitax

optional-left-top-cap.stl
[ Optional

optional-right-top-cap-adjustable.stl

[ Optional. Can be slid down to allow for deeper toolheads.

optional-left-top-cap-adjustable.stl
‘ [J Optional. Can be slid down to allow for deeper toolheads.

B Arms 2 files

right-arm.stl

left-arm.stl

B Motor Mounts 2 files

right-motor-mount.stl

left-motor-mount.stl



B Limit Switch 5 Hlee

limit-switch-mount-without-top-cap.stl

Q [ Optional if you're using a limit switch for Z.

limit-switch-mount-with-top-cap.stl

Q [J Optional if you're using a limit switch for Z.

2040-linear-rail-guide.stl

( [J Alignment tool, print atleast 2

License ®

This work is licensed under a
Creative Commons (4.0 International License)

Attribution-NonCommercial

% | Sharing without ATTRIBUTION
v | Remix Culture allowed

% | Commercial Use

% | Free Cultural Works

% | Meets Open Definition


http://creativecommons.org/licenses/by-nc/4.0/
http://creativecommons.org/licenses/by-nc/4.0/
http://creativecommons.org/licenses/by-nc/4.0/
http://creativecommons.org/licenses/by-nc/4.0/
http://creativecommons.org/licenses/by-nc/4.0/
http://creativecommons.org/licenses/by-nc/4.0/

	EnderXY - Bed Wobble Begone
	Summary
	Remember to print 2040 linear rail guides before dissasembly to make the installation easier, I've included some to print (atleast 2).
	As screws cross paths there is a very specific order that has to be followed for installation.

	Model files
	optional-right-top-cap.stl
	optional-left-top-cap.stl
	optional-right-top-cap-adjustable.stl
	optional-left-top-cap-adjustable.stl
	right-arm.stl
	left-arm.stl
	right-motor-mount.stl
	left-motor-mount.stl
	limit-switch-mount-without-top-cap.stl
	limit-switch-mount-with-top-cap.stl
	2040-linear-rail-guide.stl

	License
	Attribution-NonCommercial



